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Shenzhen Huaxia Testing Technology Co., Ltd
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Shenzhen, China
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Test Report

CQASZ20240801587E-04
TOPDON TECHNOLOGY Co., Ltd.

Unit 2005 20/F, Qianhai Shimao Tower, Qianhai Shenzhen-Hong kong Cooperation

Zone Shenzhen China

Equipment Under Test (EUT):

Product:

Model No.:
Teat Model No.:
Brand Name:
FCC ID:
Standards:

Date of Receipt:
Date of Test:
Date of Issue:

Test Result:

THINKTOOL mini, Professional Diagnostic Tool
TKTO02, ArtiDiag800BT, ArtiDiag800 BT 2
TKTO02

TOPDON

2AVYW-ADS00OBT

47 CFR Part 15, Subpart E

KDB 789033 D02 General UNII Test Procedures New Rules v02
KDB 558074 D01 Meas Guidance v05
2024-08-02

2024-08-02 to 2024-08-14

2024-08-29

PASS*

*In the configuration tested, the EUT complied with the standards specified above

lewts zhou
Tested By:
( Lewis Zhou )
7%0 /Qf ,
Reviewed By:
( Timo Lei)
Alex
Approved By:

( Alex Wang )

The test report is effective only with both signature and specialized stamp, The result(s) shown in this report refer only to the sample(s)

tested. Without written approval of CQA, this report can’t be reproduced except in full.
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1 Version
Revision History Of Report
Report No. Version Description Issue Date
CQASZ20210801378E-04 Rev.01 Initial report 2021-10-27
CQASZ20211001867E-04 Rev.02 Update report 2021-12-10
CQASZ20240801587E-04 Rev.03 Update report 2024-08-29

Note1:

This test report (Ref. No.: CQASZ20211001867E-04)

All test data comes from source test reports (Ref. No.: CQASZ20210801378E-04).

Only on the basis of the original report Change EUT Name, Model No., Applicant, Address of Applicant,
Manufacturer, Address of Manufacturer, Brand Name, Photographs of EUT. The tested samples have not
been changed.

Note2:

This test report (Ref. No.: CQASZ20240801587E-04)

All test data comes from source test reports (Ref. No.: CQASZ20211001867E-04).

On the basis of the original report Change the series model No.

Because the charging pad are different Add radiation test results, Conducted emission test results, Photographs

of EUT.
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Test Summary

Shenzhen Huaxia Testing Technology Co., Ltd.

Report No.: CQASZ20240801587E-04

(Radiated Emission)

Section 15.407 (b)(6)(7)(8)

Test Item Test Requirement Test method Result
. 47 CFR Part 15 Subpart C
Antenna Requirement Section 15.203 ANSI C63.10-2013 PASS
AC Power Line Conducted 47 CFR Part 15 Subpart E
Emission Section 15.407 (b)(6) ANSI C63.10-2013 PASS
Conducted Output Power and
. 47 CFR Part 15 Subpart E
transmit power control Section 15.407 (a)(1)(2)(4)(h)(1) ANSI C63.10-2013 PASS
mechanism
L. . 47 CFR Part 15 Subpart E
Emission Bandwidth Section 15.407 (a)(1)(2) ANSI C63.10-2013 PASS
. 47 CFR Part 15 Subpart E
Peak Power Spectral Density Section 15.407 (a)(1)(2)(5) ANSI C63.10-2013 PASS
- 47 CFR Part 15 Subpart E
Frequency stability Section 15.407 (g) ANSI C63.10-2013 PASS
Operation in the absence of 47 CFR Part 15 Subpart E
information to the transmit Section 15.407 (c) 47 CFR Part 15 Subpart E PASS
47 CFR Part 15 Subpart E
Radiated Spurious Emissions| Section 15.407 (b)(1)(2)(3)(5) ANSI C63.10-2013 PASS
(6)(7)(8)
Restricted bands around
fundamental frequency 47 CFR Part 15 Subpart E ANSI C63.10-2013 PASS

Remark:

The tested sample(s) and the sample information are provided by the client.

Tx: In this whole report Tx (or tx) means Transmitter.
Rx: In this whole report Rx (or rx) means Receiver.

RF: In this whole report RF means Radiated Frequency.
CH: In this whole report CH means channel.

Volt:
Temp:
Humid:
Press:
N/A:

In this whole report Volt means Voltage.
In this whole report Temp means Temperature.
In this whole report Humid means humidity.
In this whole report Press means Pressure.

In this whole report not application
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3 Test Requirement
3.1 Test setup
3.1.1 For Conducted test setup

L
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Computer | 7| poE)
—— o @ System
| & | ot Attenuator Jnstrument
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3.1.2 For Radiated Emissions test setup
Radiated Emissions setup:
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Figure 3. Above 1GHz
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3.1.3 For Conducted Emissions test setup
Conducted Emissions setup

Shielding Room
Test Receiver
EUT -
L ey EZEE 15|
E
.-\(‘.‘-Imml “Jrf =
<+ LISN1 0 Lisnz | ac Mains
Ground Reference Plane
3.2 Test Environment
Operating Environment:
Conducted Emissions:
Temperature: 25.6 °C
Humidity: 60 % RH
Atmospheric Pressure: 1009 mbar
Radiated Emissions:
Temperature: 25.5°C
Humidity: 54 % RH
Atmospheric Pressure: 1009mbar
Radio conducted item test (RF Conducted test room):
Temperature: 25.3°C
Humidity: 50 % RH
Atmospheric Pressure: 1009 mbar
Test Condition Temperature (°C) Voltage (V)
TNVN +15 to +35 7.6
TLVL 0 6.84
THVL 50 6.84
TL/VH 0 8.36
THVH 50 8.36
Remark:
1)The EUT just work in such extreme temperature of 0 °C to 50 °C and the extreme voltage of 6.84V to
8.36V, so here the EUT is tested in the temperature of 0 °C to 50 °C and the voltage of 6.84V to 8.36V.
2)VN: Normal Voltage; TN: Normal Temperature;
TL: Low Extreme Test Temperature; TH: High Extreme Test Temperature;
VL: Low Extreme Test Voltage; VH: High Extreme Test Voltage.
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3.3 Test Condition

Test channel:

Shenzhen Huaxia Testing Technology Co., Ltd.

Report No.: CQASZ20240801587E-04

RF Channel
Test Mode Tx/Rx
Low(L) Middle(M) High(H)
Channel 36 Channel 40 Channel 48
802.11a/n/ac(20M) 5150MHz ~5250 MHz
5180MHz 5200MHz 5240MHz
Channel 38 N/A Channel 46
802.11n/ac(40M) 5150MHz ~5250 MHz
5190MHz N/A 5230MHz
N/A Channel 42 N/A
802.11ac(80M) 5150MHz ~5250 MHz
N/A 5210MHz N/A
Channel 149 Channel 157 | Channel 165
802.11a/n/ac(20M) 5725MHz ~5850 MHz
5745MHz 5785MHz 5825MHz
Channel 151 N/A Channel 159
802.11n/ac(40M) 5725MHz ~5850 MHz
5755MHz N/A 5795MHz
N/A Channel 155 N/A
802.11ac(80M) 5725MHz ~5850 MHz
N/A 5775MHz N/A
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Run Software:

Bandwidth: 40MHz

DBW BWA40 -
Primary Ch:

Tx0 channel Channel 62 [5310M 4z]
Rate:

Pkt length:

Test mode:
Pre-scan under all rate at lowest channel for Ant1

Through Pre-scan, 6Mbps is the worst case of 802.11a (20M); MCSO is the worst case of 802.11n (20M); MCSO0 is
the worst case of 802.11ac (20M); MCSO is the worst case of 802.11n(40M); MCSO is the worst case of 802.11ac
(40M); MCSO is the worst case of 802.11ac(80M).
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4 General Information
4.1 Client Information

Applicant: TOPDON TECHNOLOGY Co., Ltd.

Address of Applicant: Unit 2005 20/F, Qianhai Shimao Tower, Qianhai Shenzhen-Hong kong
Cooperation Zone Shenzhen China

Manufacturer: TOPDON TECHNOLOGY Co., Ltd.

Address of Manufacturer: Unit 2005 20/F, Qianhai Shimao Tower, Qianhai Shenzhen-Hong kong
Cooperation Zone Shenzhen China

Factory: THINKCAR TECH CO,, LTD.

Address of Factory: 2606, building 4, phase Il, TiananYungu, Gangtou community, Bantian,
Longgang District, Shenzhen

4.2 General Description of EUT

Product Name: THINKTOOL mini, Professional Diagnostic Tool

Model No.: TKT02, ArtiDiag800BT, ArtiDiag800 BT 2

Test Model No.: TKTO2

Trade Mark: TOPDON

Hardware Version: BSK-Y8-V3

Software Version: V1.1.6

Test sample SN: 988980001306V0

EUT Power Supply: lithium battery:DC7.6V, 3150mAh, Limited Charge Voltage:DC 8.7V
Adapter:

MODEL: PSYB0502500
INPUT: 100-240V~50/60Hz 0.6A Max
OUTPUT: 5V 2.5A, 12.5W

EUT Supports Radios Bluetooth Dual mode: 2402-2480MHz

application: 2.4GHz: Wi-Fi: 802.11b/g/n(HT20): 2412MHz~2462MHz;
802.11n(HT40): 2422MHz~2452MHz

5GHz: Wi-Fi: U-NII-1: 5.15-5.25GHz; U-NII-3: 5.725-5.850GHz
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4.3 Product Specification subjective to this standard

IEEE 802.11a/n/ac(20M): 5150MHz ~5250 MHz
IEEE802.11n/ac(40M): 5150MHz ~5250 MHz
. . IEEE802.11ac(80M): 5150MHz ~5250 MHz
Operation Frequency. IEEE 802.11a/n/ac(20M): 5725MHz ~5850 MHz
IEEE802.11n/ac(40M): 5725MHz ~5850 MHz
IEEE802.11ac(80M): 5725MHz ~5850 MHz
IEEE 802.11a/n/ac(20M): 5150MHz ~5250MHz/ 4 channel
IEEE 802.11n/ac(40M): 5150MHz ~5250MHz/ 2 channel
Channel Numbers: IEEE 802.11ac(80M): 5150MHz ~5250MHz/ 1 channel

) IEEE 802.11a/n/ac(20M): 5725MHz ~5850MHz/ 5 channel
IEEE 802.11n/ac(40M): 5725MHz ~5850MHz/ 2 channel
IEEE 802.11ac(80M): 5725MHz ~5850MHz/ 1 channel

Type of Modulation: OFDM

Sample Type: [ ] Mobile XI Portable [ ] Fix Location

Test Software of EUT: RF Test (manufacturer declare)

Antenna Type: internal antenna with ipex connector

Antenna gain: 1.52dBi@5GHz: Wi-Fi: U-NII-1, 2.05dBi@5GHz: Wi-Fi: U-NII-3

Model No.: TKT02, ArtiDiag800BT, ArtiDiag800 BT 2.
Only the model TKT02 was tested, since the electrical circuit design, layout, components used and internal

wiring were identical for the above models, with difference being color of appearance and model name.
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Operation Frequency each of channel

Shenzhen Huaxia Testing Technology Co., Ltd.

Report No.: CQASZ20240801587E-04

For 802.11a/n/ac( 20M) Operation in the 5150MHz ~5250 MHz band
Channel Frequency Channel Frequency
36 5180MHz 44 5220MHz
40 5200MHz 48 5240MHz
For 802.11a/n/ac( 20M) Operation in the 5725MHz ~5850 MHz band
Channel Frequency Channel Frequency
149 5745MHz 161 5805MHz
153 5765MHz 165 5825MHz
157 5785MHz NA NA
For 802.11n/ac(40M) Operation in the 5150MHz ~5250 MHz band
Channel Frequency Channel Frequency
38 5190MHz 46 5230MHz
For 802.11n/ac(40M) Operation in the 5725MHz ~5850 MHz band
Channel Frequency Channel Frequency
151 5755MHz 159 5795MHz
For 802.11ac(80M) Operation in the 5150MHz ~5250 MHz band
Channel Frequency NA NA
42 5210MHz NA NA
For 802.11ac(80M) Operation in the 5725MHz ~5850 MHz band
Channel Frequency NA NA
155 5775MHz NA NA
4.4 Description of Support Units
The EUT has been tested with associated equipment below.
Description Manufacturer Model No. Certification Supplied by
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4.5 Test Location
All tests were performed at:

Shenzhen Huaxia Testing Technology Co., Ltd.,

1F., Block A of Tongsheng Technology Building, Huahui Road, Dalang Street, Longhua New District,
Shenzhen, Guangdong, China

4.6 Test Facility

* A2LA (Certificate No. 4742.01)
Shenzhen Huaxia Testing Technology Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 4742.01.

* FCC Registration No.: 522263

Shenzhen Huaxia Testing Technology Co., Ltd., Shenzhen EMC Laboratory has been registered and
fully described in a report filed with the (FCC) Federal Communications Commission. The
acceptance letter from the FCC is maintained in our files. Registration No.:522263

4.7 Deviation from Standards

None.

4.8 Abnormalities from Standard Conditions

None.

4.9 Other Information Requested by the Customer

None.

410 Measurement Uncertainty (95% confidence levels, k=2)

No. Item Measurement Uncertainty
1 Radio Frequency 3x10%
2 RF power, conducted 0.86dB
. ) o 5.12dB (Below 1GHz)
3 Radiated Spurious emission test
4.6dB (Above 1GHz)
. o 3.5dB (9kHz to 150kHz)
4 Conduction emission
3.1dB (150kHz to 30MHz)
Temperature test 0.8°C
Humidity test 2.0%
DC power voltages 0.5%
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Shenzhen Huaxia Testing Technology Co., Ltd.
Report No.: CQASZ20240801587E-04

Instrument | Calibration | Calibration
Test Equipment Manufacturer Model No. No. Date Due Date
EMI Test Receiver R&S ESR7 CQA-005 2023/9/8 2024/9/7
Spectrum analyzer R&S FSU26 CQA-038 2023/9/8 2024/9/7
Spectrum analyzer R&S FSU40 CQA-075 2023/9/8 2024/9/7
AFS4-00010300-18-
Preamplifier MITEQ 10P-4 CQA-035 2023/9/8 2024/9/7
AMF-6D-02001800-
Preamplifier MITEQ 29-20P CQA-036 2023/9/8 2024/9/7
Preamplifier EMCI EMC184055SE CQA-089 2023/9/8 2024/9/7
Loop antenna Schwarzbeck FMZB1516 CQA-060 2021/9/16 | 2024/9/15
Bilog Antenna R&S HL562 CQA-011 2021/9/16 | 2024/9/15
Horn Antenna R&S HF906 CQA-012 2021/9/16 | 2024/9/15
Horn Antenna Schwarzbeck BBHA 9170 CQA-088 2021/9/16 | 2024/9/15
Coaxial Cable
(Above 1GHz) CQA N/A Cco07 2023/9/8 2024/9/7
Coaxial Cable
(Below 1GHz) CQA N/A C013 2023/9/8 2024/9/7
RF
cable(9KHz~40GHz) CQA RF-01 CQA-079 2023/9/8 2024/9/7
Antenna Connector CQA RFC-01 CQA-080 2023/9/8 2024/9/7
Power Sensor KEYSIGHT U2021XA CQA-30 2023/9/8 2024/9/7
N1918A Power
Analysis Manager Agilent N1918A CQA-074
Power Panel 2023/9/8 2024/9/7
Power meter R&S NRVD CQA-029 2023/9/8 2024/9/7
PWD-2533-02-SMA-
Power divider MIDWEST 79 CQA-067 2023/9/8 2024/9/7
EMI Test Receiver R&S ESR7 CQA-005 2023/9/8 2024/9/7
LISN R&S ENV216 CQA-003 2023/9/8 2024/9/7
Coaxial cable CQA N/A CQA-C009 | 2023/9/8 2024/9/7
DC power KEYSIGHT E3631A CQA-028 2023/9/8 2024/9/7
Test software:
Manufacturer Software brand
Radiated Emissions test software Tonscend JS1120-3
Conducted Emissions test software Audix el
RF Conducted test software Audix e3
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Report No.: CQASZ20240801587E-04

6 Radio Technical Requirements Specification

Reference documents for testing:

No. Identity Document Title

1 FCC Part15E Subpart C-Intentional Radiators

2 ANSI C63.10-2013 American National Standard for Testing Unlicesed Wireless

: Devices
KDB 789033 D02 General U-NII I . . : .
3 Test Procedures New Rules Guidelines for compliance testing of unlicensed national
v02r01 information infrastructure (U-NII) device part 15, subpart E
4 KDB 662911 D01 Multiple Emissions Testing of Transmitters with Multiple Outputs in the
Transmitter Output v02r01 Same Band
Test Results List:

Test Requirement Test method Test item Verdict Note
Part15E Section Emission Bandwidth and .
15.407 (@)(1)(2) KDB789033 Occupied Bandwidth PASS Appendix A)

. Conducted Output Power
Part15E Section 15.407 KDB789033 / . .
(@) 2)@)h)(1) KDB 662911 and transmit power PASS Appendix B)
control mechanism
Part15E Section KDB789033 / . .

15.407 (a)(1)(2)(5) KDB 662911 Power Spectral Density PASS Appendix C)

Part15E Section KDB789033 / Band Edge .
PA
15.407 (b)(1)to(6) KDB 662911 Measurements SS | Appendix D)
Part15E Section - )
15.407 (g) KDB789033 Frequency stability PASS Appendix E)
Part15C Section . )
15.203 ANSI C63.10 Antenna Requirement PASS Appendix F)
. Operation in the absence
Part1S5E S(?g;uon 15407 Section 15.407 of information to the PASS Appendix G)
transmit
Part15E Section AC Power Line )
15,407 (b)(6) ANSI C63.10 Conducted PASS Appendix H)
: Emission
Restricted bands around
Part15E Section fundamental .
KDB789033 ! PASS A dix |
15.407 (b)(6)(7)(8) frequency(Radiated ppendix I)
Emission)
Part15E Section Radiated Spurious
15_407( ((3[))();; ()g)(3)(5) KDB789033 Emissions PASS Appendix J)
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Appendix A): Emission Bandwidth

Result Table
Test Mode Antenna Channel EBW[MHZz] Verdict

11A Ant1 5180 204 PASS
11A Ant1 5200 20.16 PASS
11A Ant1 5240 20.04 PASS
11A Ant1 5745 15.16 PASS
11A Ant1 5785 16.16 PASS
11A Ant1 5825 15.2 PASS
11N20 Ant1 5180 20.24 PASS
11N20 Ant1 5200 20.28 PASS
11N20 Ant1 5240 20.2 PASS
11N20 Ant1 5745 15.2 PASS
11N20 Ant1 5785 16.48 PASS
11N20 Ant1 5825 15.76 PASS
11N40 Ant1 5190 40.24 PASS
11N40 Ant1 5230 40.64 PASS
11N40 Ant1 5755 35.2 PASS
11N40 Ant1 5795 35.2 PASS
11AC20 Ant1 5180 20.36 PASS
11AC20 Ant1 5200 20.2 PASS
11AC20 Ant1 5240 20.08 PASS
11AC20 Ant1 5745 16.36 PASS
11AC20 Ant1 5785 16.04 PASS
11AC20 Ant1 5825 15.2 PASS
11AC40 Ant1 5190 404 PASS
11AC40 Ant1 5230 40.32 PASS
11AC40 Ant1 5755 35.28 PASS
11AC40 Ant1 5795 35.2 PASS
11AC80 Ant1 5210 79.68 PASS
11AC80 Ant1 5775 75.52 PASS
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Test Graph

EBW:
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Date: 24 SEP 2021
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Type | Ref | Trc | X-value Y-value | Function Function Result | Type | Ref | Tre | X-value Y-value | Function Function Result |
[ 1 £.16092 GHz -27.36 dBm | ML 1 £.1808 GHz -27.37 dém
m2 1 £.1812¢ GHz -1.31 dém Mz 1 £.10876 GHz -1.10 dém
03 M1 1 20.4 MHz -0.20 db | D3| M1 1 20.16 MHz 0.11 dB

11A-Ant1-5240

11A-Ant1-5745

Spectrum

(=)

Ref Level 23.91 dém

Offset 13.91de @ RBW 200 kHz

Spectrum

=]

Ref Level 23,10 dem

Offset 12,10 dB @ RBW 100 kHz

Date: 24 SEP 2021

lo att 20dB  SWT  28.4ps @ VBW 500 kHz  Mode Auto FFT o att 20dB  SWT 569 ps @ YBW 300 kHz Mode 4uto FFT
@ 1Pk View @ 1Pk View
20 di M1[1] -27.97 dBm| 20 di m1i[1] -11.49 dBm|
5.2299600 GHz 5.7374400 GHZ|
P M2[1] -1.91 dBm)| it m2[1] -4.77 dBm|
10 5.2412400 GHz 5.7437200 GHZ|
1 ik ! Josalloall 1
-10 / =L0dBm=—ip1 10773 dBn bl i
20 20 d
¥ / !
5 D1 -27.912 dBm 30 d / R
a0 d / 40 di \
iy ot amihntid bt
60 di 60 d
0 d 7od
CF 5.24 GHz 1001 pts Span 40.0 MHz CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
1 | 5.22096 GHe ~27.97 dem | ML Fl 5.73744 GHe 11,49 dBm
Mzl | 1 5.24124 GHe -1.91 dBm | Mz 1 5.74372 GHz -4.77 dBm
D3| ML 1t 20.04 MHz -0.26 d8 | 03| M1 1 15,16 MHz -1.87 dB

11A-Ant1-5785

11A-Ant1-5825

Date:24 SEP 2021 07:46:4

Date:24 SEP 20;

Spectrum ] u;: Spectrum ] DE
Ref Level 23,10 dém  Offset 13.10 d& e RBW 100 kHz Ref Level 23.10 dem  Offset 13.10 dB e RBW 100 kHz
fo att 20dB SWT 56.0 s @ VBW 300 kHz  Mode Auto FFT | At 20dB  SWT 56.9 ys @ VBW 300 kHz Mode Auto FFT
[@ 1Pk View @1Fk View
20 d M1[1] -14.28 dBm| 20d M1[1] -13.92 dBm)|
5.7774000 GHz| 5.8174000 GHz]
10 d M2[1] -6.06 dBm| o m2[1] -6.17 dBm)|
5.7862400 GHz| 5.8262400 GHzl
e M2 o M2
P T Lobaly P[RR 900 P P A0 T ,
-10 -10 dl
D1 -12.059 dém m,w'l- i b D1 -12.169 dBrm 2 T
-20 PH -20 dl / H/L
-30 di I/\} -30dl // \
-40 di 40 d
R LIS I - | 0. e i,
-60 d -60
-70 df 70l
CF 5.785 GHz 1001 pts Span 40.0 MHz CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function Function Result Type | Ref | Tre | X-value Y-value | Function Function Result
M1 4 5.7774 GHz -14.28 dBm | M1 1 5.8174 GHz -13.92 dBm
M2 £ 5.78624 GHz -6.06 dBm M2 1 £.82624 GHz -6.17 dBm
D3 M1] £ 16.16 MHz2 1.37dB | D3 M1 1 15.2 MHz 0.63 dB
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11N20SISO-Ant1-5180

11N20SISO-Ant1-5200

Date:24 SEP 2021 08

Spectrum u;: Spectrum DE
Ref Level 23.51 dbm  Offset 1351 dB @ RBW 200 kHz Ref Level 23.91 dem Offset 13.51 db @ RBW 200 kHz
lo_att 2008 SWT 284 ps @ VBW 500 kHz _ Mode auto FFT lo_att 20dB  SWT 284 ps @ VBW 500 kHz  Mode uto FFT
[@ 1Pk View @ 1Pk View
204 M1[1] -27.20 dBm| 204 M1[1] -26.88 dBm)|
5.1699200 GHz| 5.1898000 GHz|
5 M2[1] -0.84 dBm| 5 m2[1] -0.79 dBm)|
0 5.1812400 GHz| n 5.1387600 GHz|
M2 M2
od W o /nM'\JW
-10 df / -10dl / \
-20 df -20d
M‘}/ Mj \na
D1 26,839 dBm-¥ D1 -26.792 dBm gy
-30 -30dl \
a.d 40l
| li LA A
-50 df -50 i
-60 o -60
-70 df -70 i
CF 5.18 GHz 1001 pts Span 40.0 MHz CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value Function Function Result | Type | Ref | Tre | X-value Y-value | Function Function Result |
[ 1 £.16092 GHz -27.20 dBm | ML 1 £.1808 GHz -26.88 dém
m2 1 £.1812¢ GHz -0.84 dBm Mz 1 £.10876 GHz -0.79 dBm
03 M1 1 20,24 MHz 0.10 de | D3| M1 1 20.28 MHz -0.20 dB

11N20SISO-Ant1-5240

11N20SISO-Ant1-5745

Date:2

Date:24 SEP 2021 08

Spectrum s Spectrum
Ref Level 23,91 dBm _ Offset 13.01 db @ RBW 200 kHz Ref Level 23,10 dém  Offset 13,10 db & RBW 100 kHz
lo att 20dB  SWT  28.4ps @ VBW SO0 khz  Mode suto FFT o att 20dB  SWT 560 s @ VBW 300 kHz _ Mode Auto FFT
@ 1Pk View @ 1Pk View
20 di M1[1] -27.69 dBm| 20 di m1i[1] -12.81 dBm|
5.2298400 GHz| 5.7374000 GHz|
P M2[1] -1.57 dBm| it m2[1] -3.85 dBm|
10 5.2412400 GHz 5.7437200 GHZ|
b WM o E
| Mﬂw] sl g )
0 ~tf-dBrm—D1 -9.853 mwﬂf\“ bt
20 / \ 20 d
I & / &
=7 D1 27.574 dBm — ff “111
a0 d \ 40 di
TN st Y \Lm
-50 df 98B =
0 d 60 d
S04 7od
CF 5.24 GHz 1001 pts Span 40.0 MHz CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
1 | 5.22084 GHz ~27.69 dem | ML Fl 5.7374 GHz 12,81 dBm
Mzl | 1 5.24124 GHe -1.57 dBm | Mz 1 5.74372 GHz -3.85 dBm
D3| ML 1t 20.2 MHz 0.04 dB | 03| M1 1 15.2 MHz -0.19 dB

11N20SISO-Ant1-5785

11N20SISO-Ant1-5825

Spectrum ]

(7]

Ref Level 23.10 dém
lo att 20 dB

Offset 13.10 dé @ RBW 100 kHz
SWT 560 s @ VBW 300 kHz

Spectrum ]

(Z)

Ref Level 23.10 dem

Offset 13.10 dB @ RBW 100 kHz

Date:24 SEP 2021 08:30

Date: 24 SEP 2021 0

Mode Auto FFT lo_att 2008 SWT 560 ps @ VBW 300 kHz _Mode Auto FFT
(@ 1Pk View @ 1Pk View
20 df M1[1] -12.97 dBm 20d M1[1] -12.77 dBm|
5.7770800 GHz 5.8172000 GH|
104 M2[1] -6.75 dBm T m2[1] -6.25 dBm)
5.7862400 GHz 5.8287200 GH]
od o di
Mz M2
i I} h B L fooul 4 f
-10 - T+ 10 df .
DL -12.753 uamjr‘%a&vm T H—T ’m D1 -12.252 dBrm I {ff et
-20 / -20 dl ﬂ‘/ L\‘k
-30 di /_. \‘\1‘ -30dl [/. \\
a0 d ~40d
e il \« g fle L _— M| oo fend\,
7 b oy :
-60 o 60 d
70 di 70 d
CF 5.785 GHz 1001 pts Span 40.0 MHz CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function Function Result Type | Ref | Tre | X-value Y-value | Function Function Result
M1 4 5.77708 GHz -12.97 dBm | M1 1 5.8172 GHz -12.77 dBm
M2 £ 5.78624 GHz -6.75 dBm M2 1 £.82372 GHz -6.25 dBm
D3 M1] £ 16.48 MHz -0.49 dB | D3 M1 1 15.76 MHz -0.60 dB
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11AC20SISO-Ant1-5180

11AC20SISO-Ant1-5200

Date:24 SEP 2021 1011,

Spectrum u;: Spectrum DE
Ref Level 23.51 dbm  Offset 1351 dB @ RBW 200 kHz Ref Level 23.91 dem Offset 13.51 db @ RBW 200 kHz
lo_att 2008 SWT 284 ps @ VBW 500 kHz _ Mode auto FFT lo_att 20dB  SWT 284 ps @ VBW 500 kHz  Mode uto FFT
[@ 1Pk View @ 1Pk View
204 M1[1] -27.55 dBm| 204 M1[1] -27.63 dBm)|
5.1698400 GHz| 5.1898000 GHz|
5 M2[1] -1.45 dBm| 5 m2[1] -1.28 dBm)|
0 5.1812400 GHz| n 5.1387600 GHz|
M2 Mz
od /ww o JI/url\«\/‘Lm\
-10 df / -10dl / \
-20 df -20d
B e 8
T B D1 -27.284 dem
A D1 -27.449 d -30 di / A\
-40 df 40l
55°d SadliES o
-60 o -60
-70 df -70 i
CF 5.18 GHz 1001 pts Span 40.0 MHz CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value Function Function Result | Type | Ref | Tre | X-value Y-value | Function Function Result |
[ 1 £.16084 GHz -27.55 dBm | ML 1 £.1808 GHz -27.6% dém
m2 1 £.1812¢ GHz -1.45 dém Mz 1 £.10876 GHz -1.28 dBm
03 M1 1 20,35 MHz -0.28 db | D3| M1 1 20.2 MHZ 0.20 dB

EP 2021 102922

11AC20SISO-Ant1-5240

11AC20SISO-Ant1-5745

Spectrum

(=)

Ref Level 23.91 dém

Offset 13.91de @ RBW 200 kHz

Spectrum

RefLevel 23,10 dem  Offset 13,10 dB @ RBW 100 kHz

o att 20dE  SWT  28.4us @ VBW 500 kHz _Mode Auto FFT o aw 20dB  SWT 569 us @ VBW 300 kHz _Mode Auto FFT
@ 1Pk view @ 1Pk View
20d M1[1] -28.29 dBm| 20d M1[1] -13.34 dBm|
5.2300000 GHz| 5.7365600 GHz|
5 M2[1] -1.95 dBm| i m2[1] -6.67 dBm|
10 5.2412400 GHz 5.7476000 GHZ|
M2 a4
0
o /.)J«ww e
i [t od = I TS "
/ D1 12,660 dem Al i LT
20 20d
7 i )
= D1 -27.950 dém 304 / \
i / 40 d
Ao \\.
hestatares [ Lot
s0d 50 d
Sod Fod
CF 5.24 GHz 1001 pts Span 40.0 MHz CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 5.23 GHz ~28.29 dbm | ML 1 5.73656 GHz ~18.3¢ dBm
M| | 1 5.24124 GHz -1.95 dém | M2 % 5.7476 GHz -6.67 dem
D3| Wi 1 20.08 MHz 0.30d8 | D3| M1 1 16.36 MHz 0.49 B

Date:24 SEP 2021 104313

11AC20SISO-Ant1-5785

11AC20SISO-Ant1-5825

Spectrum ]

]

Ref Level 23.10 dém

Offset 13.10 dé @ RBW 100 kHz

Spectrum ]
Ref Level 23.10 dem

(7]

Offset 13.10 dB @ RBW 100 kHz

fo att 20dB SWT 56.0 s @ VBW 300 kHz  Mode Auto FFT | At 20dB  SWT 56.9 ys @ VBW 300 kHz Mode Auto FFT
[@ 1Pk View @1Fk View
20 d M1[1] -15.52 dBm| 20d M1[1] -13.95 dBm)|
5.7774000 GHz| 5.8174000 GHz]
10 d M2[1] -7.18 dBm| o m2[1] -5.62 dBm)|
5.7862400 GHz| 5.8237200 GHz]
od o di ™z
M2 W
T 0 em—] ey
ETREE R @ T AT 3 D1 -11.616 dem I g
-20 Iﬂ & -20 dl J\{} \1
-30 di /{ \\\ -30dl / \\\
_40 '/ \L 40l
| s e At il e Y T P I
-60 d -60
-70 df 70l
CF 5.785 GHz 1001 pts Span 40.0 MHz CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function Function Result Type | Ref | Tre | X-value Y-value | Function Function Result
M1 4 5.7774 GHz -15.52 dBm | M1 1 5.8174 GHz -13.95 dBm
M2 £ 5.78624 GHz -7.18 dBm M2 1 £.82372 GHz -5.62 dBm
D3 M1] £ 16.04 MHz 1.59 dB | D3 M1 1 15.2 MHz 0.60 dB
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11N40SISO-Ant1-5190
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Date:24 SEP 2021 08

Spectrum u;: Spectrum DE
Ref Level 23.51 dbm  Offset 1391 dB @ RBW 500 kHz Ref Level 23.91 dem Offset 13.51 db @ RBW 500 kHz
lo_att 2008 SWT  18.0ps @ VBW 1 MHz _Mode auto FFT lo_att 20dB  SWT 180 ps @ VBW _1MHz _Mode Auto FFT
[@ 1Pk View @ 1Pk View
204 M1[1] -26.72 dBm| 204 M1[1] -28.51 dBm)|
5.1696800 GHz| 5.2096000 GHz|
5 M2[1] -0.43 dBm| 5 m2[1] -2.31 dBm)|
0 5.1914400 GHz| n 5.2325600 GHz|
Mz
o4 od M2
o] ] e
-10 df / \ -10dl / \
-20 df -20d
D1 26,425 M'l/ \33 MJ/
a0 di 4 4\ 35 gpm—01 -28.306 dBm:
40 df A -40d
] RSP Pan AV
-50 df -50
60 di -60
-70 df -70 i
CF 5.1 GHz 1001 pts Span 80.0 MHz CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value Function Function Result | Type | Ref | Tre | X-value Y-value | Function Function Result |
[ £.16068 GHz -26.72 dBm | ML 1 £.2006 GHz -28.51 dém
m2 1 £.10144 GHz -0.43 dém Mz 1 £.23356 GHz -2.31 dém
03 M1 1 40,24 MHz -0.05 di | D3| M1 1 40.64 MHz -0.07 dB

11N40SISO-Ant1-5755

11N40SISO-Ant1-5795

Date:24 SEP 2021 09%

Spectrum L Spectrum
Ref Level 23,10 dém Offset 13.10 dé @ RBW 100 kHz Ref Level 23,10 dém  Offset 12,10 dé @ RBW 100 kHz
|& Att 20 dB SWT 94.8 ps @ YBW 300 kHz  Mode Auto FFT |& Att 20 dB SWT 94.8 ps @ YBW 300 kHz  Mode 4uto FFT
@ 1Pk View @ 1Pk View
20 di mM1[1] -14.24 dBm| 20d m1[1] -17.21 dBm|
5.7374000 GHz| 5.7774000 GHz|
104 M2[1] -8.13 dBm 104 m2[1] -8.78 dBm)|
5.7499600 GHz| 5.7987600 GHz|
od 0 i
M2
04 T IEAP! . 1 O T 0 RAA T R 3
D1 -14.134 dBm )'J' b I‘ ik Bt 01 -14.783 dem— - opabet s il bl
-20 d J -20 d J L
-30 di ,f =30 d / \
-40 df 40 d
R . wmm:ﬁ"\}*/ ‘\kfh 4
Sl TN TS oAb Tt
=60 di =60 d
o di 7od
CF 5.755 GHz 1001 pts Span 80.0 MHz CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 57374 GHz ~14.24 dBm | ML 1 5.7774 GHz -17.21 dém
M2 a 1 5.74996 GHz -8.13 dBm | M2 1 5.79876 GHz -B8.78 dBm
D3 M1] 1 35.2 MHz -1.03dB | D3 M1 1 35.2 MHz 2.31 dB
Date: 2:

11AC40SISO-Ant1-5190

11AC40SISO-Ant1-5230

Spectrum ]

]

Ref Level 23.91 dém
lo att 20 dB

Offset 13.91 dé @ RBW 500 kHz
SWT  18.0ps @ VBW 1 MHz

Spectrum ]

(7]

Ref Level 23.91 dem

Offset 13.91 dB @

RBW 500 kHz

Date:24 SEP 2021 11:02:4

Date: 24 SEP 2021 110838

Mode Auto FFT lo_at 20dB  SWT 180 ps @ VBW _1MHz _Mode Auto FFT
(@ 1Pk View @ 1Pk View
20 di M1[1] -26.50 dBm 20d M1[1] -28.41 dBrm|
5.1697600 GHz 5.2098400 GH|

P M2[1] -0.42 dBm P m2[1] -1.96 dBm)

10 5.1920800 GHz| n 5.2320800 GHz|
M2
odi x 0d M2
-10 di /, \ -10d / \
20 di MJ( & -20d
: o/
D1 -26.415 dBm £l

30d 1 “\\ S0 D1 -27.964 dBm A\
40 i 40l =
| s onrd | o R
50 d S0 d
_s0 di -60 d
=70 di =70 d
CF 5.19 GHz 1001 pts Span 80.0 MHz CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function Function Result Type | Ref | Tre | X-value Y-value | Function Function Result

M1 4 5.16976 GHz -26.50 dBm | M1 1 5.20984 GHz -28.41 dBm

M2 £ 5.19208 GHz -0.42 dBm M2 1 £.23208 GHz -1.96 dBm

D3 M1] £ 40.4 MHz -0.04 dB | D3 M1 1 40.32 MHz 0.35 dB
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11AC40SISO-Ant1-5755

11AC40SISO-Ant1-5795

24.SEP 2021 113

Spectrum “2\‘ Spectrum ] o
Ref Level 23.10 dbm  Offset 13.10 dB @ RBW 100 kHz Ref Level 23.10 dem Offset 13.10 db @ RBW 100 kHz
lo_att 208 SWT 048 ps @ VBW 300 kHz _ Mode suto FFT o att 20de  SWT 948 s @ VBW 300kHz Mode Auto FFT
[@ 1Pk View @ 1Pk View
20 d M1[1] -17.07 dBm| 20d M1[1] -16.11 dBm)|
5.7373200 GHz| 5.7774000 GHz|
10 d mM2[1] -7.99 dBm| o m2[1] -8.68 dBm)|
5.7499600 GHz| 5.7987600 GHz|
od o df
Mz M2
e " P 0 I g — M ;
gl ol b Tk T L WL ey bbb b 4402
D1 -13.993 dBm 1 I D1 -14.682 demr e T ” |
-20 df } 20 dl j \
-30 o /, 30l / le
-a0 40 dl
ol b et M 0l el IF’M/’ \\M |
o R GRS R
-60 d 60l
-70 -70dl
CF 5.755 GHz 1001 pts Span 80.0 MHz CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function Function Result | Type | Ref | Tre | X-value Y-value | Function Function Result |
[ 1 £.73732 GHz -17.07 dBm | ML 1 £.7774 GHz -16.11 dém
m2 1 £.74036 GHz -7.99 dém Mz 1 §.70876 GHz -8.68 dBm
D3 Mi| 1 35,38 MHz 1.72ds | D3| M1 1 35.2 MHzZ 1.18 dB
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Date:24 SEP 2021 113623

Spectrum L Spectrum
Ref Level 23,91 dém  Offset 13,91 d& @ RBW I Mnz Ref Level 23.10 dem  Offset 13.10 08 & RBW 100 kHz
lo At 20dB  SWT  22.9ps @ VBW 2 MHz _Mode Auto FFT o att 20dB  SWT 1896 s @ VBW 300 kHz _ Mode Auto FFT
(@ 1Pk view @ 1Pk View
e MI[1] ~27.67 dBm| 204 MI1] ~16.93 dBm
5.170000 GHZ| 5.737240 GHZ]
5 M2[1] -0.54 dBm — m2[1] -12.47 dBm
10 5.203280 GHz 5.778680 GHz|
M2 y
od [ °
T e |
10 [ 10d w2
/ | T, T (TR L o T
5 —TaE—IiD1 -18.472 dBm | Wl LU
W &
D1 26,543 domy +
a0 d 30d ) &
A% '\ n 40 d
)
TR WY PO | o
50 di . (AT LT E T
0 d 50 d
0% o4
CF 5.21 GHz 1001 pts Span 160.0 MHz CF 5.775 GHz 1001 pts Span 160.0 MHz,
Marker Marker
Type | Ref | Trc X-value Y-value Function Function Result Type | Ref | Tre X-value Y-value Function Function Result
f 1l 1l i i 1i f 1l 1l i i 1|
M1 1 5.17 GHe ~27.67 dbm | M| 1 573724 GHz ~18.93 dBm
M| | 1 5.20328 Ghz -0.54 dém | M2 % 577868 GHz -12.47 dBm
D3| Wi 1 79.68 MHz 0.91de | D3| M1 1 75.52 MHz -0.82 de
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Appendix B): Maximum Conduct Output Power
1.Duty Cycle (x)

Measurement Data

Test Mode Antenna Channel Duty Cycle[%] 10log(1/x) Factor[dB]
11A Ant1 5180 96.48 0.16
11A Ant1 5200 96.48 0.16
11A Ant1 5240 96.48 0.16
11A Ant1 5745 96.5 0.15
11A Ant1 5785 96.5 0.15
11A Ant1 5825 96.59 0.15

11N20 Ant1 5180 96.56 0.15
11N20 Ant1 5200 96.56 0.15
11N20 Ant1 5240 96.56 0.15
11N20 Ant1 5745 96.56 0.15
11N20 Ant1 5785 96.56 0.15
11N20 Ant1 5825 96.56 0.15
11AC20 Ant1 5180 96.5 0.15
11AC20 Ant1 5200 96.5 0.15
11AC20 Ant1 5240 96.5 0.15
11AC20 Ant1 5745 96.59 0.15
11AC20 Ant1 5785 96.59 0.15
11AC20 Ant1 5825 96.49 0.15
11N40 Ant1 5190 93.30 0.30
11N40 Ant1 5230 93.14 0.31
11N40 Ant1 5755 93.30 0.30
11N40 Ant1 5795 93.14 0.31
11AC40 Ant1 5190 93.36 0.30
11AC40 Ant1 5230 93.18 0.31
11AC40 Ant1 5755 93.36 0.30
11AC40 Ant1 5795 93.36 0.30
11AC80 Ant1 5210 87.12 0.60
11AC80 Ant1 5775 87.12 0.60
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11A-Ant1-5180

11A-Ant1-5200

Date:24 SEP 2021 07:16:02

SEP 2021 07225

Spectrum é] u;: Spectrum :21
Ref Level 10.00 dBm @ RBW 20 MHz Ref Level 10.00 dem @ RBW 20 MHz
lo At 208 ® SWT 10ms  VBW 40 MH2 o att 20de @ SWT 10ms  VBW 40 MHz
SGL SGL
(@ 1Rm Cirw (@1Rm Cirw
M1[1] M1[1] 6.6+ dBm)|
270.00 ps|
o M1 3 m3[1] n;\)ﬁf m3[1] -6.34 dBm)|
L A M " L " E
_20 di
-30 df
_a0 di
50 di
-60
70 70l
-80 d -80dl
CF 5.18 GHz 8001 pts 1.0ms/ CF 5.2 GHz 8001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 1 746,25 pe -6.30 dbm | ML 1 270.0 ps -6.64 dBm
D1 M1 1 1.30875 ms -0.91dB D1 mi| 1 1.30875 ms 1.05 dB
m3 | 1 2,1025 ms -6.47 dém | M3 1 1.62625 ms -6.3¢ dBm

11A-Ant1-5240

11A-Ant1-5745

Date:24 SEP 2021 0

Date: 24 SEP 2021

Spectrum /i] o Spectrum
Ref Level 10.00 dém @ RBW 20 MHz Ref Level 10,00 dem & RBW 20 MHz
|= Att 20 db @ SWT 10 ms VBW 40 MHz j» Att 20 dB e SWT 10 ms VBW 40 MHz
SGL SGL
(@ 1Rm Cirw | @ 1Rm Cirw
M1[1] mM1[1] -7.90 dBm)|
1.23125 ms]|
od 0 di
M1 M3 M3[1] M1 m3[1] -8.20 dBm)|
-2 di -20d
-30 -30d
-4 d -40 d
5 d S0 d
-60 d -60 d
70 -70d
80 di -0 d
CF 5.24 GHz 8001 pts 1.0ms/ CF 5.745 GHz 8001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 288,75 ps -7.51 dBm | ML 1 1,23125 ms -7.90 dBm
D1 M1] 1 1.30875 ms. -1.44dB | D1 ™M1 1 1.31 ms 0.73 dB
M3 ] 1 1.645 ms -7.48 dBm | M3 1 2.58875 ms -8.20 dBm

11A-Ant1-5785

11A-Ant1-5825

Spectrum  # ]

Spectrum % ]

Ref Level 10.00 dém

@ RBW 20 MHz

Ref Level 10.00 dem

® RBW 20 MHz

Date:24 SEP 2021 07:46:1

9

Date:24 SEP 20;

o At 20dB @ SWT 10ms  VBW 40 MH2 o At 20dB ® SWT 10ms  VBW 40 MHz
SGL SGL
[@ 1R Clrw @ 1Rm Clrw
‘ M1[1]
od m3[1] o df
M1 M1
20 d 20d
30 di 30d
40 di 40 d
50 di 50 d
-60 -60 dl
=70 di =70 d
-80 di 80 d
CF 5.785 GHz 8001 pts 1.0ms/ CF 5.825 GHz 8001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 4 E5B1.25 ps -9.18 dBm | M1 1 861.25 ps -8.93 dBm
D1 M1 £ 1.31 ms 1.22dp D1 M1 1 1.31 ms 0.20 dB
M3 | £ 1.93875 ms -9.11 dBm | M3 1 2.2175 ms -9.00 dBm
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11N20SISO-Ant1-5180

11N20SISO-Ant1-5200

Date:24 SEP 2021 07

Spectrum  # ] u;: Spectrum % ] :21
Ref Level 10.00 dBm @ RBW 20 MHz Ref Level 10.00 dém ® RBW 20 MHz
lo At 208 ® SWT 10ms  VBW 40 MH2 o att 20dB @ SWT 10ms  VBW 40 MHz
SGL SGL
(@ 1Rm Cirw (@1Rm Cirw
M1[1] -5.88 dBm| M1[1] ~6.00 dBm|
471.25 ps 583.75 ps|
0 dRfy M3[1] -5.99 dBm 0 dByg m3l1] -5.99 dBm
‘ . " bbb bk
i Y oA b " A Ll M et
20 20l
-30 -30dl
-40 40l
50 50l
60 di 60d
-70 df 70l
-80 d -80dl
CF 5.18 GHz 8001 pts 1.0ms/ CF 5.2 GHz 8001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value Function Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 1 471.25 pe -5.88 dBm | ML 1 £83.75 pc -6.00 dBm
D1 M1 1 1.2975 ms -0.28 dB D1 mi| 1 1.2075 ms 0.10 dB
m3 | 1 1.81625 ms -5.99 dem | M3 1 1.9275 ms -5.99 dBm

11N20SISO-Ant1-5240

11N20SISO-Ant1-5745

Date:24 SEP 2021 08:16:12

Date:24 SEP 2021 082417

Spectrum % ] o Spectrum
Ref Level 10.00 dém @ RBW 20 MHz Ref Level 10,00 dem & RBW 20 MHz
|= Att 20 db @ SWT 10 ms VBW 40 MHz j» Att 20 dB e SWT 10 ms VBW 40 MHz
SGL SGL
(@ 1Rm Cirw | @ 1Rm Cirw
M1[1] -6.94 dBm| mM1[1]
. 1.33250 ms
0 I Vs Ma[1] Maf1]
e
M iy it il i
20 di
a0 d
a0 di
=50 di
-60 d -60 d
70 -70d
_80 di -0 d
CF 5.24 GHz 8001 pts 1.0ms/ CF 5.745 GHz 8001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1,3325 ms .94 dBrm ML 1 171,25 ps -7.24 dBm
D1 M1] 1 1.2975 ms -0.88 dB D1 ™M1 1 1.2975 ms -1.07 dB
M3 ] 1 2.67625 ms -6.92 dBm | M3 1 1.51625 ms -7.20 dBm

11N20SISO-Ant1-5785

11N20SISO-Ant1-5825

Spectrum  # ]

Spectrum % ]

Ref Level 10.00 dém

@ RBW 20 MHz

Ref Level 10.00 dem

® RBW 20 MHz

Date:24 SEP 2021 08:30

Date: 24 SEP 2021 0

lo Att 20dB @ SWT 10ms  VBW 40 MH2 lo At 20dB ® SWT 10ms  VBW 40 MHz
SGL SGL
(@ 1R Clrw @ 1Rm Clrev
MA[1] MiL1] -B.59 dBm|
687.50 ps|
od M3[1] od M3[1] -8.55 dBm|
M1 g M1 3
S % P ) " " I
L el oo g o i T N WW T s
20 20d
30 30d
-40 40 d
-0 50 d
-60 -60 dl
=70 di =70 d
-80 di 80 d
CF 5.785 GHz 8001 pts 1.0ms/ CF 5.825 GHz 8001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 4 477.5 ps -8.86 dBm | M1 1 687.5 ps -8.59 dBm
D1 M1 £ 1.2975 ms -0.88 dB D1 M1 1 1.2975 ms -0.54 dB
M3 | £ 1.8225 ms -9.05 dBm | M3 1 2.0325 ms -8.55 dBm
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11AC20SISO-Ant1-5180

11AC20SISO-Ant1-5200

Spectrum é] u;: Spectrum DE
Ref Level 10.00 dBm @ RBW 20 MHz Ref Level 10.00 dem @ RBW 20 MHz
lo At 208 ® SWT 10ms  VBW 40 MH2 o att 20de @ SWT 10ms  VBW 40 MHz
SGL SGL
(@ 1Rm Cirw (@1Rm Cirw
M1[1] M1[1] -6.37 dBm)|
442,50 ps|
d odf
13 mM3[1] by ﬁ J” M3[1]
20 d 20
30 d -30
40 d -40
50 d 50
60 di 60d
-70 df 70l
-80 d -80dl
CF 5.18 GHz 8001 pts 1.0ms/ CF 5.2 GHz 8001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 1 92,5 ps -6.52 dbm | ML 1 4425 pc -6.37 dBm
D1 M1 1 1.31ms -1.13dB D1 mi| 1 1.31ms -0.35 dB
m3 | 1 1.45 ms -6.43 dem | M3 1 1.8 ms -6.52 dBm

Date:24 SEP 2021 104525

SEP 2021 102844

11AC20SISO-Ant1-5240

11AC20SISO-Ant1-5745

Date:24 SEP 2021 104248

Spectrum /i] L Spectrum
Ref Level 10.00 dém @ RBW 20 MHz Ref Level 10,00 dem & RBW 20 MHz
|= Att 20 db @ SWT 10 ms VBW 40 MHz j» Att 20 dB e SWT 10 ms VBW 40 MHz
SGL SGL
(@ 1Rm Cirw | @ 1Rm Cirw
‘ ‘ | ‘ ‘ M1[1] ‘ M1[1]
o] M3[1] Ma[1]
- A MMMMM MW PR )
-20 di -20d
-30 -30d
-40 di -40d
=50 di =50 d
-60 d -60 d
70 -70d
-80 di -0 d
CF 5.24 GHz 8001 pts 1.0ms/ CF 5.745 GHz 8001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 | 1 1.01ms -7.41 dBm | M1 il 566.25 ps -7.72 dBm
D1 M1] 1 131ms -1.05dB | D1 ™M1 1 1.31 ms -0.48 dB
M3 ] 1 2.3675 ms -7.54 dBm | M3 1 1.9225 ms -7.69 dBm

11AC20SISO-Ant1-5785

11AC20SISO-Ant1-5825

: G
Spectrum % ] A

Ref Level 10.00 dém @ RBW 20 MHz

Spectrum % ]

Ref Level 10.00 dBm ® RBW 20 MHz

Date:24 SEP 2021 1

Date:24 SEP 2021 105532

lo Att 20dB @ SWT 10ms  VBW 40 MH2 lo At 20dB ® SWT 10ms  VBW 40 MHz
SGL SGL
(@ 1R Clrw @ 1Rm Clrev
M1[1] -10.13 dBm Mi[1]
292.50 ps
od m3[1] -10.20 dBm| od M3[1]
M1 1.64875 ms R % "
R m "
. S S R S G S PSP SR . s b
2 o 20/
-3 di =30/
-4 d ~40)d
-5 di g
) 60 d
=70 di =70 d
-80 di 80 d
CF 5.785 GHz 8001 pts 1.0ms/ CF 5.825 GHz 8001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 4 292.5 ps -10.13 dBm | M1 1 373,755 -8.70 dBm
D1 M1 £ 1.31 ms -0.29 dB D1 M1 1 1.30875 ms 0.81 dB
M3 | £ 1.64875 ms -10.20 dBm | M3 1 1.73 ms -8.60 dBm
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E-04

11N40SISO-Ant1-5190

11N40SISO-Ant1-5230

Spectrum  # ]

Ref Level 10.00 dBm

RBW 20 MHz

[ ]

Spectrum

Ref Level 10.00 dBm ® RBW 20 MHz

Date:24 SEP 2021 08:47

SEP 2021 092037

lo At 208 ® SWT 10ms  VBW 40 MH2 o At 20dB @ SWT 10ms  VBW 40 MHz
SGL SGL
(@ 1Rm Cirw (@1Rm Cirw
M1[1] ~7.59 dBm| M1[1] -9.61 dBm|
206.25 ps 68.75 ps|
ma[1] -7.81 dBm g mal1] -9.60 dBm
1 2
i ' Hth o . i aui i v g A 761.25 ps|
m T Lo L B[ ) L o
20 d
30 d
40 d
50d
-60
-70 df 70l
-80 d -80dl
CF 5.1 GHz 8001 pts 1.0ms/ CF 5.23 GHz 8001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 1 206,25 ps =7.50 dBm | ML 1 68.75 ps -8.61 dBm
D1 M1 1 645.0 s 0.23 de, D1 mi| 1 645.0 ps 0.05 dB
m3 | 1 87,5 s -7.81 dBm | w3 1 761.25 ps -9.60 dBm

11N40SISO-Ant1-5755

11N40SISO-Ant1-5795

Date:24 SEP 2021 093149

Date: 24 SEP 2021

Spectrum /i] L Spectrum
Ref Level 10.00 dém @ RBW 20 MHz Ref Level 10,00 dem & RBW 20 MHz
|= Att 20 db @ SWT 10 ms VBW 40 MHz j» Att 20 dB e SWT 10 ms VBW 40 MHz
SGL SGL
® 1Rm Clrw @ 1Rm Clrw
M1[1] -10.79 dBm)| mM1[1] -11.59 dBm|
. 31.25 ps| . 412.50 ps
g M3[1] -11.02 dBm 2 Ma[1] -11.57 dBm)|
1 i 722.50 s 1.10500 ms|
e " e " m o e o B
-20 d -20
-30 -30
_an d -40
=50 di -50
-60 d -60 d
70 -70d
-80 di -0 d
CF 5.755 GHz 8001 pts 1.0ms/ CF 5.795 GHz 8001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 31.25 ps -10.79 dBrm | ML 1 412.5 ps -11.59 dém
D1 Mi| 1 645.0 ps 1.43dB | DI ™M1 1 645.0 ps 0.03dB
M3 ] 1 722.5 ps. -11.02 dBm | M3 1 1.105 ms -11.57 dBm

11AC40SISO-Ant1-5190

11AC40SISO-Ant1-5230

Spectrum  # ]

Ref Level 10.00 dém

@ RBW 20 MHz

Spectrum % ]

Ref Level 10.00 dBm ® RBW 20 MHz

Date:24 SEP 2021 11:02:1

Date:24 SEP 2021 1108907

lo Att 208 @ SWT 10ms  VBW 40 MHz lo At 20de @ SWT 10ms  VBW 40 MHz
SGL S6L
(@ 1R Clrw @ 1Rm Clrev
MA[1] -8.05 dbm| MiL1] -5.72 dBm|
16.25 ps 117.50 ps|
1” d M3[1] -8.01 dBm od M3[1] -9.75 dBm)|
1 13 L 813.75 pe|
-20 20d
=30 di 130 d
40 di 40 d
-50 d 50 d
-60 -60 dl
=70 di =70 d
-80 d -80dl
CF 5.19 GHz 8001 pts 1.0ms/ CF 5.23 GHz 8001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 4 16.25 ps -8.05 dBm | M1 1 117.5 ps -9.72 dBm
D1 M1 £ B50.0 ps 0.89 dB D1 M1 1 £48.75 ps -1.00 dB
M3 | £ 712.5 ps -8.01 dBm | M3 1 B813.75 ps -9.75 dBm
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11AC40SISO-Ant1-5755

11AC40SISO-Ant1-5795

24.SEP 2021 113

Date:24 SEP 2021 112930

Spectrum A] “2\‘ Spectrum A] o
Ref Level 10.00 dBm @ RBW 20 MHz Ref Level 10.00 dém ® RBW 20 MHz
lo att 208 ® SWT 10ms  VBW 40 MH2 o att 20dB @ SWT 10ms  VBW 40 MHz
SGL SGL
(@ 1Rm Cirw (@1Rm Cirw
M1[1] -10.87 dBm| M1[1] -11.34dBm)|
232.50 ps 208.75 ps|
e m3[1] -10.89 dBm m3[1] -11.35 dBm|
M1 928.75 pis 905.00 ps|
: ok "~ AR TN
4 y s e u m "y y s A Y Y y At ? (s [y
-60
-70 df 70l
-80 d -80dl
CF 5.755 GHz 8001 pts 1.0ms/ CF 5.795 GHz 8001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 1 232.5 s -10.87 dBm | ML 1 208.75 ps -11.34 dém
D1 M1 1 650.0 s -2.38 dB D1 mi| 1 650.0 ps 0.71dB
m3 | 1 028.75 ps -10.89 dem | M3 1 005.0 ps -11.35 dém

11AC80SISO-Ant1-5210

11AC80SISO-Ant1-5775

Date:24 SEP 2021 114226

Spectrum d] L Spectrum #]
Ref Level 10.00 dém @ RBW 20 MHz Ref Level 10,00 dem & RBW 20 MHz
|= Att 20 db @ SWT 10 ms VBW 40 MHz j» Att 20 dB e SWT 10 ms VBW 40 MHz
SGL SGL
® 1Rm Clrw @ 1Rm Clrw
M1[1] -11.45 dBm| mM1[1] -14.45 dBm|
. 330.00 ps| . 205.00 ps|
g M3[1] -11.43 dBm 9 Ma[1] -14.39 dBm)|
698.75 IS 578.75 ps|
PRV s e T P . = - " "
'r ¢ W ) el i o i
-60 d -60 d
70 -70d
-80 di -0 d
CF 5.21 GHz 8001 pts 1.0ms/ CF 5.775 GHz 8001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 3300 ps ~11.45 dBm | ML i 205.0 ps -14.45 dBm
D1 Mi| 1 321.25 ps -0.27 dB | DI ™M1 1 321.25 ps _ 0.54d8
M3 ] 1 £698.75 ps -11.43 dBm | M3 1 573.75 ps -14.39 dBm
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2. Conducted Average Output Power

Measurement Data

Test Mode Antenna Channel Meas.Level [dBm] Av.Power [dBm] Verdict
11A Ant1 5180 9.66 9.82 PASS
11A Ant1 5200 9.6 9.76 PASS
11A Ant1 5240 9.13 9.29 PASS
11A Ant1 5745 9.09 9.24 PASS
11A Ant1 5785 8.45 8.60 PASS
11A Ant1 5825 8.07 8.22 PASS

11N20 Ant1 5180 9.19 9.34 PASS
11N20 Ant1 5200 9.27 9.42 PASS
11N20 Ant1 5240 9.11 9.26 PASS
11N20 Ant1 5745 7.98 8.13 PASS
11N20 Ant1 5785 8.11 8.26 PASS
11N20 Ant1 5825 7.96 8.11 PASS
11AC20 Ant1 5180 9.43 9.58 PASS
11AC20 Ant1 5200 9.23 9.38 PASS
11AC20 Ant1 5240 8.72 8.87 PASS
11AC20 Ant1 5745 8.35 8.50 PASS
11AC20 Ant1 5785 8.43 8.58 PASS
11AC20 Ant1 5825 7.95 8.10 PASS
11N40 Ant1 5190 9.45 9.75 PASS
11N40 Ant1 5230 9.11 9.42 PASS
11N40 Ant1 5755 8.66 8.96 PASS
11N40 Ant1 5795 7.98 8.29 PASS
11AC40 Ant1 5190 9.34 9.64 PASS
11AC40 Ant1 5230 8.92 9.23 PASS
11AC40 Ant1 5755 8.4 8.70 PASS
11AC40 Ant1 5795 7.61 7.91 PASS
11AC80 Ant1 5210 8.76 9.36 PASS
11AC80 Ant1 5775 7.74 8.34 PASS
Remark:

Av.Power=Meas.Level+10 log (1/duty cycle)
E.i.r.p=Av.Power+G,
G = antenna gain in dBi.
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Appendix C): Power Spectral Density

Report No.: CQASZ20240801587E-04

Result Table
Test Meas.Level Duty Cycle PSD Limit
Mode Antenna | Ghannel [dBm] Factor [dB] [dBm/MHZz] [dBm/MHZz] verdict
11A Ant1 5180 5.33 0.16 5.49 11.00 PASS
11A Ant1 5200 5.48 0.16 5.64 11.00 PASS
11A Ant1 5240 4.32 0.16 4.48 11.00 PASS
11N20 Ant1 5180 5.77 0.15 5.92 11.00 PASS
11N20 Ant1 5200 5.60 0.15 5.75 11.00 PASS
11N20 Ant1 5240 4.86 0.15 5.01 11.00 PASS
11N40 Ant1 5190 3.30 0.3 3.6 11.00 PASS
11N40 Ant1 5230 0.82 0.31 1.13 11.00 PASS
11AC20 Ant1 5180 5.48 0.15 5.63 11.00 PASS
11AC20 Ant1 5200 5.19 0.15 5.34 11.00 PASS
11AC20 Ant1 5240 4.52 0.15 4.67 11.00 PASS
11AC40 Ant1 5190 3.46 0.3 3.76 11.00 PASS
11AC40 Ant1 5230 1.02 0.31 1.33 11.00 PASS
11AC80 Ant1 5210 -0.32 0.6 0.28 11.00 PASS
Test Meas.Level Duty Cycle PSD Limit
Mode Antenna | Channel [dBm] Factor [dB] [dBm/MHZ] [dBm/500kHZ] Verdict
11A Ant1 5745 -0.12 0.15 0.03 30.00 PASS
11A Ant1 5785 -2.19 0.15 -2.04 30.00 PASS
11A Ant1 5825 -0.96 0.15 -0.81 30.00 PASS
11N20 Ant1 5745 0.17 0.15 0.32 30.00 PASS
11N20 Ant1 5785 -2.38 0.15 -2.23 30.00 PASS
11N20 Ant1 5825 -1.25 0.15 -1.1 30.00 PASS
11N40 Ant1 5755 -3.86 0.3 -3.56 30.00 PASS
11N40 Ant1 5795 -4.82 0.31 -4.51 30.00 PASS
11AC20 Ant1 5745 -0.32 0.15 -0.17 30.00 PASS
11AC20 Ant1 5785 -1.59 0.15 -1.44 30.00 PASS
11AC20 Ant1 5825 -1.25 0.15 -1.1 30.00 PASS
11AC40 Ant1 5755 -4.27 0.30 -3.97 30.00 PASS
11AC40 Ant1 5795 -4.40 0.30 -4.1 30.00 PASS
11AC80 Ant1 5775 -8.76 0.60 -8.16 30.00 PASS
Remark:

PSD = Meas PSD + Duty Cycle Factor
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11A-Ant1-5180

11A-Ant1-5200

Spectrum u;: Spectrum DE
Ref Level 23,91 dBm  Offset 1351 dB @ RBW 1 MMz Ref Level 23.91 dem Offset 13.91db @ RBW 1 MHz

fo att 20dB SWT 5.7 s @ VBW 3 MHz  Mode Auto FFT | At 20dB  SWT 57ps @ VBW 3 MHz Mode Auto FFT

(@ 1Rm view @ 1Rm View

_— M1[1] 5.33 dBm| - M1[1] 5.48 dBm|

5.1828120 GHz| 5.2009260 GHz|
10 d i 10d T
Lo | ISEE. 0 I

o |t i v =T

-10 o // 10l //

-20 df / -20dl /

-30 df -30dl

\’\f =~

40 don | 40l

-50 50l

-60 o -60

-70 70l

CF 5.18 GHz 1001 pts Span 40.8 MHz CF 5.2 GHz 1001 pts Span 40.32 MHz

Date:24 SEP 2021 07:18:44

Date: 24 SEP 20

072538

11A-Ant1-5240

11A-Ant1-5745

Spectrum u;: Spectrum “g‘
Ref Level 23.51 dbm  Offset 1351 dB @ RBW 1 MHz Ref Level 23.10 dem Offset 13.10 db @ RBW 500 kHz
lo_att 20d8  SWT 575 ® VBW 3 MHz _Mode Auto FFT lo_att 20dB SWT 7.6ps ® VBW 2 MHz _ Mode Auto FFT
[@ 1Rm View @1Rm View
_— M1[1] 4.32 dBm 204 M1[1] -0.12 dem|
5.2413210 GHz| 5.7463630 GHz|
10 d 10d
M1
[ M1
od o d *
10 -10dl
_20 di / 20l / \
30d / 30d
= ki e
S0 50l
60 60l
70 i 70l
CF 5.24 GHz 1001 pts Span 40.08 MHz CF 5.745 GHz 1001 pts Span 30.32 MHz

Date:24 SEP 2021 07:32:57

11A-Ant1-5785

11A-Ant1-5825

Spectrum

s Spectrum

Ref Level 23,10 dem  Offset 13.10de @ RBW 500 kHz

(=]

RefLevel 23,10 dem  Offset 13,10 dB @ RBW 500 kHz

el

-10d

o att 20d8 SWT  11.3ps @ VBW 2 MHz  Mode Auto FFT o att 20de  SWT 7.6 45 @ VBW 2 MHz  Mede suto FFT
[@1Rm view (@ 1Rm View
20 di Mi1[1] -2.19 dBm| 20d Mi[1] -0.96 dBm)|
5.7856780 GHz 5.8215990 GHz|
10 d 10d
1)
o i Garpom 23 i
I —— Lo ] fom [ o

slel

-20 d /
30 d

M
-0 o S0 d
50 di -60 d
70 d -70d
CF 5.785 GHz 1001 pts Span 32.32 MHz CF 5.825 GHz 1001 pts Span 30.4 MHz

Date:24 SEP 2021 07:48:12

Date:24 SEP 2021 0754402
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11N20SISO-Ant1-5180

11N20SISO-Ant1-5200

Spectrum

(®)

Spectrum DE
Ref Level 23.51 dbm  Offset 1351 dB @ RBW 1 MHz Ref Level 23.91 dBm Offset 13.51 db @ RBW 1 MHz
lo_att 2008 SWT 5.7 ps @ VBW 3 MHz _Mode Auto FFT o att 20de  SWT 5.7 ps ® VBW 3MHz Mode Auto FFT
(@ 1Rm view @ 1Rm View
_— M1[1] 5.77 dBm| _— M1[1] 5.60 dBm|
5.1812040 GHz| 5.1985410 GHz|
10 d T 10d T
o /\f,vr\/“’\ " . b~ T
10 / \ -10dl /
20 d -20dl
| ndem— = -30dl ] L
e
-40 40l
50 d 50l
-60 o -60
-70 70l
CF 5.18 GHz 1001 pts Span 40.48 MHz CF 5.2 GHz 1001 pts Span 40.56 MHz

Date:24 SEP 2021 08:02:39

Date:24 SEP 2021 08:1234

11N20SISO-Ant1-5240

11N20SISO-Ant1-5745

Spectrum

(=)

Ref Level 23.91 dém
o Att 20 dB

Offset 13.91de @ RBW 1 MHz
SWT

5.7 ps @ YBW 3 MHz Mode Auto FFT

Spectrum

(=)

Ref Level 23,10 dem

Offset 12,10 dB @ RBW 500 kHz

o att 20dB  SWT 76 ps @ VBW 2 MHz  Mode Auto FFT
(@ 1Rm view @1Rm view
_— m1[1] 4.86 dBm 204 m1[1] 0.17 dBm|
5.2416950 CHz| 5.7484620 GHz]
d 104
10 =
| osemg | M1
i o d X
20 d / \ 20 dl / \
30 df / \ [ o 30d J \
-40 d| )
i e
50 d 50l
_60 -60
70 -70d
CF 5.24 GHz 1001 pts Span 40.4 MHz CF 5.745 GHz 1001 pts Span 30.4 MHz

Date:24 SEP 2021 08:18:54

Date:24 SEP 2021 0826:10

11N20SISO-Ant1-5785

11N20SISO-Ant1-5825

Spectrum ]

(7]

Ref Level 23.10 dém

Offset 13.10 dé @ RBW 500 kHz
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